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Evidence of Type Testing (TT)
According to Standard EN 14351-1+A2
Ne 552/B-2017-2

Laboratorium Techniki Budowlanej carried out the examination of the windows described in test report 552/8-2017
manufactured by:
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= StOWINSCY sp. ). ;
EI 62-400 Stupca, ul. Wspdlna 2, Poland i
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J‘T N . Conformity assessment Conformity assessment: Test [L’
\:1 Test specimen i Characteristic Classification Standard Standardftest result %ﬂ
[ ™ - Locking points 4.14 EN 14351-14A2 EN 12207 EN 1026 Dj
’ it
—
5
Alr permeability at 100 Pa %}
{Max test pressure 600 Pa) [“—:,
. e Reference air permeability at EI

Air permeability Class 4  ora: . =
3m /hm’ or 0,75m hmor ,‘:]
0,75m°hm )

0,87 m*/hm’or 0,30 m/hm r:]
B=1000, H=1800 L]
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FT system: IV 78 Ecoplus 45 EN 14355142 EN 12208 EN 1027 “J
‘-;] Frame Pinewoed r__}
‘jj Leaf Pinewood 5
/_TJ Glazing seal Wacker Silicone :_\
%‘ Seal inter Dev.: SV12, 5V1038 =
‘_l Seal Inter Dev.: $7620 Watertiechtness Class g?)hb::t covered =1
— 8. 0: =
= Fr. weather drip Gutmann SPREE 240F g E1650 1650 Pa “;'!
I__l Le. weather drip BUGFA 23 %
!‘..—J! Glazing bar Pinewood+silicone L—”
= Hardware ROTO [j]
lj 1GU af16/4/16/4 =
= 4,8 FN 14351-1+A2 EN 14603 E!
! = The parameters for other constructions should be dectare in - . I
[ compliance with the provisions spacified in Standard EN 14351- Load-bea ring capacity Threshold value =]
— 1eA2 Passed N
= e =
o] of safety devices 350N =
The test results relates only to Lhe tested sample and the test - Vi /§ ’ .LT
condilions, ; - il
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= Evidence of Type Testing (TT) =
= o
H According to Standard EN 14351-1+A2 bj
= Ne 553/B-2017-2 =
e ‘

E—‘ Laboratorium Techniki Budowlanej carried out the examination of the windows described In test report 553/B-2017 - i
e manufactured by: =
5 =
5 SLOWINSCY sp. ). =
E] 62-400 Stupca, ul. Wspdlna 2, Poland Q
= E
\l,,;]-: 1 . b . Conformiy assessmeat Cenformity assessment: Test f:‘
g est spacimen l Charactedistic Classification Standard  Standard/test resuh E

- | ocking points 4.2 EN14355.14A2 EN 12210 £ 12211
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| R . Resistance to wind load tj
= Resistance to wind Test pressute P1800 P Pl
E. Class c2 Frame deflection LTi
%‘J I 0a d Pressure +" 1/785 ’_—‘
__l Prassure ,-” 1/763 |’E
& -~

B=1800, H=1245

414 EN 14351-14A2 EN 12207 EN 1026

Alr permeability at 100 Pa

.

system: IV 78 Ecoplus {Max test pressure 600 Pa) =5
Frame Pinewood . e Reference air permeability at =
Leaf Pinewood Air permeablhtv CIHSS 4 &Il?uo’/';aa;n’ or 0,75m’h mor ]
Murttion Pinewood 075mhm s t_!
Glazing seal Wacker Sllicone 1,02m'/bm’or 0,43 m'/hm E
Seal Inter Dev.: 5V12, SV103B E
Seal Inter Dev.: S7620 4.5 EN 14351-1+4A2 EN 12208 EN 1027 “;1
Fr. weather drip Gutmann SPREE 240F =
Le. weather drip BUGFA 23 _’
Glazing bar Pinewoodtsilicone Q
Hardware ROTO It 7]\
GY 4/16/4/16/4 [A} Not covered —

ool Watertightness Class7A Tenw M
The parameters for other constructions should be decfare in 300Pa V_j
compliznce with the provisions specified in Standard EN 14351 R :“r,—‘
1+A2 - j
The test resifis relates only to the tested sample and 1he test E
conditions. |’;‘
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Evidence of Type Testing (TT)

According to Standard EN 14351-1+A2

Ne 554/B-2017-2

Laboratorium Techniki Budowlane]j carried out the examination of the windows described in test report 554/B-2017

manufactured by:

SEOWINSCY sp. J.

62-400 Stupca, ul. Wspélna 2, Poland

—
i - Conformity assessment Conformity assessment: Test
Test specimen Characteristic Classification Standard Standard/est result l
" . Lacking paints 4.2 EN 143311442 EN 12210 EM 52211
. . Reslstance to wind load
Resistance to wind Test pressure P1800 Pa
c’ass cz Frame deflection
Ioa d Pressure ,+” 1722
Pressure ,-* 1/694
B=3000, H=2450
4.14 EN 14351-14A2 BN 52207 EN 1026
Air permeability at 100 Pa
system: IV 78 Ecoplus {Max test pressure 600 Pa)
Reference air permeabllity at
Frame Pinewood . T
Air permeability Class 4 100 Pa:
Leaf Pinewood 3m*fh m? or 0,75m’h mor
Mullien Pinewood 0-751"3;! m s
Glazing seal Wacker Silicone 088 m /hm or 036 m'/hm
Seal Inter Dev.; 5V12, 5V1038
Seal Inter Dev.: 57620 4.5 EN 14351-1+42 EN 12208 EN 1027
Fr. weather drip Gutmann SPREE 240F
Le. weather drip BUGFA 23
Glazing bar Pinewood#silicone
Hardware ROTO
IGU 4f16/4/16/4 {A) Not covered
Watertightness Class BA T
450 Pa

The paremeters for oiher constructions shou'd be declare in

fr

i cempliance with the provisiens specified in Standard EN £4351-
i A2
‘:J
= The test results relates only to the tested sample and the test
}-5 conditions.
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